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725.000 MHz 1.000 GHz 100.000 kHz 966.89560 MHz -64.40 dBm -51.40 dB 725.000 MHz 1.000 GHz 100.000 kHz 835.30220 MHz -64.57 dBm -51.57 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39865 GHz -42,22 dBm -29.22 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41465 GHz -41.90 dBm -28.90 d&
3.000 GHz 7.000 GHz 1.000 MHz 699675 GHz -49.63 dBm -36.63 db 3.000 GHz 7.000 GHz 1,000 MHz 697775 GHz -49.91 dam -36.91 d&
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725.000 MHz 1.000 GHz 100.000 kHz 982.00549 MHz -64.53 dBm -51.53 dB 725.000 MHz 1.000 GHz 100.000 kHz 738.87363 MHz -64.49 dBm -51.49 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39865 GHz -41.54 dBm -28.54 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41265 GHz -41.43 dBm -28.43 dB
3.000 GHz 7.000 GHz 1.000 MHz 698575 GHz -49.88 dBm -36.88 db 3.000 GHz 7.000 GHz 1,000 MHz 697825 GHz -49.79 dam -36.79 d&
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725.000 MHz 1.000 GHz 100.000 kHz 961,95055 MHz -64.40 dBm -51.40 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.42664 GHz -42.16 dBm -29,16 db
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -49.96 dBm -36.96 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79480 GHz -51.96 dBm -38.96 dB
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725.000 MHz 1.000 GHz 100.000 kHz 900.68681 MHz -64.43 dBm -51.43 dB 725.000 MHz 1.000 GHz 100.000 kHz 888.04945 MHz -64.36 dBm -51.36 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39915 GHz -42.18 dBm -29.18 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,41115 GHz -40.91 dBm -27.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 698175 GHz -49.76 dBm -36.76 db 3.000 GHz 7.000 GHz 1,000 MHz 699675 GHz -49.65 dam -36.65 d&
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SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
dB 20 dB
-30 dBm -30 dém
-40 dam -40 dBm
50 dB -50 de
[ i SR N - P S——"
-60 dB -60 dB
| I
-70 dBm -70 dBm
-80 dBm -80 dém
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Power Abs Alimit |
30.000 MHz 620.000 MHz 100.000 kHz 654,54273 MHz -63.88 dBm -50.88 db 30.000 MHz 620.000 MHz 100.000 kHz 658.17091 MHz -63.39 dam -50.39 de
725.000 MHz 1.000 GHz 100.000 kHz 894,91758 MHz -64.37 dBm -51.37 dB 725.000 MHz 1.000 GHz 100.000 kHz 725.68681 MHz -64.47 dBm -51.47 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,39965 GHz -40.83 dBm -27.83 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,40665 GHz -40.06 dBm -27.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 697025 GHz -49.74 dBm -36.74 db 3.000 GHz 7.000 GHz 1,000 MHz 699175 GHz -49.82 dam -36.82 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.77681 GHz -51.90 dBm -38.90 dB 7.000 GHz 9.000 GHz 1.000 MHz 8,80380 GHz -51.83 dBm -38.83 dB
L i ] q - L J1 ] -
Date: 7.MAY 2021 21:12:40 Date: 7. MAY 2021 21:13:37
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 ddl'h“ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 derm l =P, | Py R —
-60 dBm
l—J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.02 dBm -51.02 dB
725.000 MHz 1.000 GHz 100.000 kHz 734.47802 MHz -64.53 dBm -51.53 db
1,000 GHz 3.000 GHz 1,000 MHz 1.41365 GHz -41.42 dBm -28,42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -49.93 dBm -36.93 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.76181 GHz -51.35 dBm -38.35 dB
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saronas. FCC RF Test Report

Report No. : FG122708B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0015
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0032
0 Normal Voltage 0.0000

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0046
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : 2AFZZK19JR
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s=amranas. FCC RF Test Report Report No. : FG122708B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.13 591 6.46 PASS
Sporton International (Kunshan) Inc. Page Number : A8l of A181
TEL : +86-512-57900158 Report Issued Date : Jun. 16, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2AFZZK19JR




SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Spectrum

Ref Level 24.60 dom  Offset +.60 06

att 3048 AQT 2 ms @ RBW 10 MHz
(@152 View

F 782.0 MHz

Gomplementary Cumulative Distribution Function

ean Pwr + 20.00 dB

DCate: 7 MAY 2021 21:38:20

Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 22.45 dBm 28.48 dBm 6.04 dB 2.35 d8 4.26 dB 513 dB 5.80 dB
Jj ] ()

Middle Channel / Full RB/ 16QAM

Spectrum

Ref Level 24.60 dom  Offset +.60 b

att 3008 AQT 2 ms @ RBW 10 MHz
(@152 View

Date: 7 MAY 2021 21:38:51

\'\
001
\\
1E-O \
\
5
\
1E-0 \ -
§
Lt
1E-O T T
F 702.0 MHz ean Pwr + 20,00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mea Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.65 dem | 28.67 dam 7.02 6B 2.99 da 4.99 dB 5.91 dB 5.55 8
)i )i ARREE e

Middle Channel / Full RB/ 64QAM

Spectrum

Ref Level 24.60 dom  Offset +.60 06

att 3048 AQT 2 ms @ RBW 10 MHz
(@152 View

1E-0 T
X
X
|
1E-O T N %
| 1
1E-O! T

lGF 782.0 MHz

Mean Pwr + 20.00 dB

Complementary Cumulative Distribution Function

Cate: 7 MAY 2021 21:39:33

Samples: 130000
Mean Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 20.54 dem | 28.58 dam 7.94 6B 3.01d8 519 dB 6.46 0B 7.25 d8
—_—
Jj ] ()
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26dB Bandwidth

Mode
BW

LTE Band 13 : 26dB BW(MHz)
10MHz

Mod. QPSK 16QAM
Middle CH 9.71 9.87

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o At 30dE SWT 12.6ps @ VBW 1MHz Moede auto FFT e Att S0dE SWT 126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dem R 18.26 dBm 20 o I R 16.89 dBm
= AN A e 779.1030 MHz < L I - L 777.7640 MHz
10 dBm { v i nde - ™~y 00 dB 10 dBm { - i - S RN 00 dB
h i Bw 1 9.710000000 MH b ] Bw \ 9.870000000 MH
o ¢Bm { @ factor | a0.2] 0 dam ) Q factor 1 78.8
T Y . !
h ¢ 5
10 —1 T -10 v
204 — AR e - <20 dem— =T e
30 O Y0 -]
-40 -40 di
-50 dem—t -50 dbm—t
-60 o -60 di
70 d 70 d
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 779.103 MHz 18.28 dBm ndB down 9.71 MHz M1 1 TT7.764 MHz 16.89 dBm ndB down 9.87 MHz
T 1 777.185 MHz -7.57 dém nd@ 26.00 d& 1 1 777.005 MHz -9.27 dém nd@ 26.00 d&
T2 1 786,895 MH2 -7.41 dBm Q factor 80.2 T2 1 786,875 MH2 -8.93 dBm Q factor 78.8
L J )| GIRNNAND we L )i )| GIRNNND e
Date: 7 MAY 2021 21:38:08 Date: 7 MAY 2021 21:39:10
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Occupied Bandwidth

Mode

LTE Band 13 : 99%0BW(MHz)

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.01

9.01

Spectrum = Spectrum =
Ref Level 24.60 dom  Offset 4.60 db @ RBW 300 khz RefLevel 24.60 dom  Offset +.60 0B & RBW 300 knz
o Att 30dE SWT 12.6ps @ VBW 1MHz  Mode auto FFT e Att 30dE SWT  126ps @ VBW  1MHz  Mode autc FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dem : R 1861 dbm 20 o . R 1635 din]
EE SRS YN Py N 780.6210 MHz — 2 W P 779.3030 MHz
10 dbm J’( Occ B Y 9.010989011 MHZ] 10 dBm 4 y O B \ 9.010989011 MHZ]
o com | "\ o dem i 1
[ \ / \
10 ' -10
] 1 [
' ~ \
20 ¢ e . = 20 di 1
o~ — P R
a0 Zan
-40 df -40 di
-50 dem—t -50 dbm—t
-60 o -60 di
70 d 70 d
OF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 780,621 MHz 18.51 dsm M1 T 779,303 WAz 18.45 dam
T 1 777.5045 MHz 11.70 dBm Occ Bw 2.010969011 MHz T1 1 T77.4645 MHz 10.91 dém Occ Bw 2.010969011 MHz
T2 1 786,515 MHz 11.83 dam T2 1 786.4755 MHZ 10.91 dsm
)| GIRNNAND we )| GIRNNND e
Date: 7 MAY 2021 21:38:00 Date: 7 MAY 2021 21:39:00
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SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=
ectrum v
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 Avgbwr @1 AvaPwr
o SAES Bt dheck PARS P
on dhipailgheck  DARS 20 db} — — £iS
Line _$PURIOUS_| INE_ABS F PABS Line _$PURIOUS_|INE_ABS | PABS ]
10 dBm 10 dem ‘
0 dem J‘ od J
-10 d8m — I‘ 10 der | } !
-20 dBm " L.\ 20 dém | l
SPURIDUS_LINE_ABS [ SPURIBUS LINE 485 f |
SHHE Abs |
-40 dBm i \ -40 dem 2
[ NJA o JANIVARY
50 dBm y i \ 50 dem / h'\_f\
60 dBm o J S 60 A ‘j
70 dBm Fat [ 70 der i ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
—Range ge qu!
763.000 MAz 775.000 MHz £.250 kHz 773.65135 MHz -60.65 dBm -25.65 db 763.000 MHz 775.000 MHz 6.250 kHz 773.86713 MHz ~75.77 dém ~40.77 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89416 MHz -53.28 dém -40.28 dB 775.000 MHz 775,000 MHz 100,000 kHz 775.57318 MHz -63,96 dém -50.86 dB
775.900 MHz 776.000 MHz 30.000 kHz 77599645 MHz -57.05 dém -44.05 d 775.900 MHz 776.000 MHz 30,000 kHz 775.92403 MHz -68,74 dBm -55.74 dB
776.000 MHz 768.000 MHz 100.000 kHz 777.37263 MHz 21.20 dém -8.10 dB 776.000 MHz 788.000 MHz 100,000 kHz 78668731 MHz 21,90 dém -8.10 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.05490 MHz -68.91 dém -55.91 dB 788.000 MHz 788.100 MHz 30,000 kHz 78800504 MHz -55,57 dBm -42.67 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.57727 MHz -64.60 dBm -51.60 dB 788,100 MHz 793,000 MHz 100,000 kHz 790.61853 MHz -50.82 dBm -37.82 db
793.000 MHz 805,000 MHz £.250 kHz 793.57792 MHz -76.36 dem -41.36 d& 793.000 MH= 506.000 MHz 6,250 kHz 79318831 MHz 74,57 dBm -39.67 dB
-
il )
Il - ( )i ) o

Date: 7.MAY 2021 21:21:21

Date: 7.MAY. 2021 21:30:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
rurT v
Ref Level 24.60 dBm  Offset 4.60 de Mode Auto Sweep Ref Level 24.60 dBm  Offset 4,60 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
3 ks Bimit ¢heck PARS
20 dhifit ¢heck PABS 20 dat t
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS_} PABS
10 dBm 10 dam —
g . g [
-10 dem —] J -10 dem —] " “
-20 dem T & 20 dem /J H
am J mraman
SPURIOUS_LINE_ARS [ SPURIOUS_LINE_ABS T \
-40 dem \.,LM -0 dBm \,\
-50 dBm e -50 dBm Jr‘
-60 dBm -60 d .\
-70 dby 70 derr
m 7 i, i S
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.95804 MHz -46.42 dBm -11.42 di 763.000 MHz 775.000 MHz 6,250 kHz 774.98202 MHz -57,93 dBm -22.93 db
775.000 MHz 775.900 MHz 100.000 kHz 775.87887 MHz -33.09 dém -20.09 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.78267 MHz -42,64 dBm -29.64 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92932 MHz -38.09 dém -25.09 di 775.900 MHz 776.000 MHz 30.000 kHz 775.97967 MHz -47,24 dBm -34.24 dB
776.000 MHz 789.000 MHz 100.000 kHz 779.74625 MHz 7.39 dém -22.61 d& 776.000 MHz 788.000 MHz 100,000 kHz 785,17682 MHz 7.30 dém -22.70 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03761 MHz -51.30 dBm -38.50 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.00085 MHz -30,76 dBm -17.76 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.88566 MHz -47.29 dBm -34.29 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.11713 MHz -26.58 dBm -13.58 db
792.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -67.69 dBm -32.69 dB 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -58.77 dBm -23.77 dB
— —_—
il A ]
L L J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG122708B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m
spectrur ﬂ%}l Spr m v
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
Lot 52k pipit dheck PARS
o0 dbifheck DARS 20 db — — pa
Line EPURIOUS LINE ABS F paks Line _$PURIOUS_| INE_ABS | PABS n
10 dBm 10 dBm H
0 dem l‘ od H
-10 d8m — !\ 10 der | JI l
20 dem " l\ -20 dBm } \
SPURIGUS_LINE_ABS_ J r SPURIOUS_ LINE_ABS j' \
40 dem -40 den
" AL\
-50 dem L -50 dBm f’ H\
-60 dBm r e 60d — \“‘\T
70 dam | 70 dem r ‘
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | RangeUp | RBW | Frequency |  Powerabs | ALimit
—Range ge qu!
763.000 MHz 775.000 MHz 6.250 kHz 774.34605 MHz -70.44 dBm -35.44 db 763.000 MHz 775.000 MHz 6.250 kHz 774.14286 MHz ~75.99 dBm ~40.99 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -53.70 dém -40.70 dB 775.000 MHz 775,000 MHz 100.000 kHz 775.82223 MHz -63.86 dBm -50.86 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.09565 MHz -57.79 dBm -44.79 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.90445 MHz -68.79 dBm -55.79 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.31269 MHz 21.31 deém -8.69 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 21.17 dém -8.83 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.03631 MHz -69.01 dém -56.01 d& 788,000 MHz 788.100 MHz 30,000 kHz 788.00275 MHz -56.53 dBm -43.53 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.46469 MHz -64.68 dBm -51.68 dB 788.100 MHz 793,000 MHz 100,000 kHz 789,15140 MHz -52.90 dém -39.90 dB
783.000 MHz 805.000 MHz 6.250 kHz 793.409089 MHz -76.58 dém -41.58 dB 703.000 MHz 506.000 MHz 6,250 kHz 793.00740 MHz -75.11 dBm -40.11 dB
) ) J
L JL J

Date: 7.MAY 2021 21:22:32

Date: 7.MAY. 2021 21:31:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
U (] Sp m 7
Ref Level 24.60 dBm _ Offset 4.60 d8 Mode Adto Sweep Ref Level 24.60 dbm  Offset 4,50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 svgPwr
k T H heck PASS
20 dbHRit fheck DAES 20 dffoL £
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS_} PABS
10 dBm 10 dem —
. I o T
-10 dBm — J‘ -10 dem — 1 L
20 dem / ‘1 20 dem J \‘“
SPURIOUS  LINE_ABS \\ SPURIGUS_LINE_ABS o i
-40 dBm ’J'F 40 dem = \\
-50 dBm i -50 dem r
-60 dBm 60d M‘H
-70 dBm: - 70 dBr ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.55401 MHz -47.27 dém -12.27 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -60.35 dBm -25.35 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.79705 MHz -34.10 dBm -21.10 d& 775.000 MHz 775.500 MHz 100,000 kHz 775.88516 MHz -45.16 dBm -32.16 dBb
775.900 MHz 776.000 MHz 30.000 kHz 775.95220 MHz -38.04 dém -25.04 de 775.900 MHz 776.000 MHz 30.000 kHz 775.92632 MHz -49.13 dBm -36.13 dB
776.000 MHz 789.000 MHz 100.000 kHz 778.01998 MHz 6.49 dBm -23.51 d& 776.000 MHz 788.000 MHz 100,000 kHz 783.60639 MHz 6.23 dém -23.77 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.02063 MHz -52.17 dém -39.17 dB 788.000 MHz 788.100 MHz 30.000 kHz 788.01054 MHz -32.10 dBm -19.10 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.16608 MHz -48.53 dém -35.53 dB 788.100 MHz 793.000 MHz 100,000 kHz 788.14161 MHz -28.11 dBm -15.11 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.21429 MHz -70.14 dBm -35.14 dB 793.000 MHz 806,000 MHz 6.250 kHz 793,35714 MHz -59,60 dém -24.60 dB
)l ) J
L oL J
Date: 7.MAY 2021 21:26:32 Date: 7.MAY.2021 21:34:59
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SPORTON LAB.
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

m
spectrur || sp m v
Ref Level 24.60 dBm  Offset 4.60 c@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
o0 dbifheck DARS 20 difll Gheck —
Line _$PURIOUS_LINE_ABS P PABS Line _$PURIOUS_| INE_ABS_| PAES n
10 dBm ‘ 10 dBm H
0 dem od i
I - I
-10 dem —] { “ -10 dew — 1 l
20 dem [ l -20 dBm f \
SPURIGUS_LINE_ABS_ J \ SPURIOUS_LINE_ABS ] \
-40 dgm / \\ -40 dem }' \
-50 dg -50 dBm
. I N A M
-60 dBm | LAM -60d — [ \‘_'j
70 o . | 70 dem M
" IO I ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.66334 MHz -68.7% dBm -33.75 db 763.000 MHz 775.000 MHz 6.250 kHz 773.55544 MHz ~76.14 dBm -41.14 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80065 MHz -53.41 dBm -40.41 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.11733 MHz -64.03 dém -51.03 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.97957 MHz -58.31 dBm -45.31 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.91454 MHz -68.36 dBm -55.86 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.33666 MHz 20.07 dem -9.93 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.00 dém -10.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01903 MHz -69.11 dém -56.11 d8 788,000 MHz 788.100 MHz 30,000 kHz 788.00445 MHz -56.60 dBm -43.60 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.71434 MHz -54.84 dBm -51.84 dB 788. 100 MHz 793.000 MHz 100,000 kHz 788.16110 MHz -53.77 dém -40.77 dB
793.000 MHz 805.000 MHz 6.250 kHz 709.38312 MHz -76.53 dém -41.63 db 703.000 MHz 506.000 MHz 6,250 kHz 793.04545 MHz -75.32 dBm -40.32 dB
Il ( ) ]

Date: 7.MAY 2021 21:23:48

Date: 7.MAY.2021 21:32:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
U (] Sp m 7
Ref Level 24.60 dbm _ Offset +.60 08 Mode Adto Sweep Ref Level 24.60 dbm  Offset 4,50 de Mode Auto Sweep
S6L Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvgPur
20 abifuil fheck pARS 20 dbffit gheck —
Line _$PURIOUS_LINE_ABS PABS Line _$PURIOUS_LINE_ABS_} PABS
10 dBm 10 dem
0 dBm - od ‘ ‘
-10 dBm —] J‘ -10 dem — ) T
-20 dam ,f ‘\ -20 denn f l‘l\\
SPURIOUS_LINE_ARS_ \\\ SPURIBUS LINE 485 = H'\-s.,\
40 dBm J"' ~40 dem \\\
50 dBm f \"\«nT -50 dBm ‘
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763.000 MHz 775.000 MHz 6.250 kHz 774.35461 MHz -45.54 dBm -14.54 db 763.000 MHz 775.000 MHz 6.250 kHz 774.68232 MHz -62.84 dBm -27.84 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80065 MHz -34.83 dBm -21.83 dB 775.000 MHz 775.500 MHz 100,000 kHz 775.86628 MHz -48.57 dBm -35.57 dB
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793.000 MHz 806.000 MHz 6.250 kHz 793.29221 MHz -71.45 dBm -26.45 dB 793.000 MHz 806,000 MHz 6.250 kHz 793.03247 MHz -61,56 dBm -26.56 dB
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LTE Band 13/ 10MHz / QPSK
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763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -71.18 dBm -36.16 db 763.000 MHz 775.000 MHz 6.250 kHz 773.55544 MHz ~71.11 dBm ~36.11 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89865 MHz -55.44 dBm -42.44 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.88696 MHz -63.31 dém -50.31 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.94051 MHz -50.53 dBm -46.63 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.90944 MHz -67.94 dBm -54.94 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.61239 MHz 22.08 dem -7.92 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 21,87 dém -6.03 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00095 MHz -68.48 dém -55.48 d& 788,000 MHz 788.100 MHz 30,000 kHz 788.03402 MHz -56.82 dBm -43.82 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.43252 MHz -61.34 dBm -48.34 dB 788.100 MHz 793,000 MHz 100,000 kHz 789.11713 MHz -52.96 dém -39.96 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.64286 MHz -76.27 dém -41.27 dB 703,000 MHz 306,000 MHz 6,250 kHz 795.62987 MHz -74,07 dBm -39.07 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.76623 MHz -41.91 dBm -6.91 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.89236 MHz -28.25 dBm -15.25 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.96658 MHz -32.45 dBm -19.45 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.51848 MHz 4.81 dBm -25.19 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04780 MHz -36.36 dBm -23.36 dB
7868.100 MHz 793,000 MHz 100.000 kHz 788.19056 MHz -32.08 dBm -19.08 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -53.28 dBm -16.28 db
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763.000 MHz 775.000 MHz 6.250 kHz 771.25375 MHz -64.43 dBm -29.43 db 763.000 MHz 775.000 MHz 6.250 kHz 773.54346 MHz ~72.07 dBm ~37.07 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.67028 MHz -48.78 dBm -35.78 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.79346 MHz -63.78 dBm -50.78 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.97577 MHz -54.11 dBm -41.11 dB 775.800 MHz 776.000 MHz 30,000 kHz 775.96948 MHz -68.34 dBm -55.34 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 21.21 dém -8.79 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 21.00 dém -9.00 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02702 MHz -69.03 dém -56.03 di 788,000 MHz 788.100 MHz 30,000 kHz 788.01144 MHz -57.29 dBm -44.29 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.58641 MHz -43.71 dBm -8.71 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.76828 MHz -30.66 dBm -17.66 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.98137 MHz -34.24 dBm -21.24 dB
776.000 MHz 788.000 MHz 100.000 kHz 7B0.63337 MHz 2.99 dBm -26.01 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.04091 MHz -36.59 dBm -23.59 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10734 MHz -33.31 dBm -20.31 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -53.98 dBm -18.98 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -71.51 dBm -36.51 dB 763.000 MHz 775.000 MHz 6,250 kHz 773.54346 MHz -72,28 dBm -37.28 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86179 MHz -56.41 dBm -43.41 di 775.000 MHz 775.900 MHz 100,000 kHz 775.83302 MHz -63,99 dBm -50.99 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.76623 MHz -45.81 dBm -10.81 dB
775.000 MHz 775,900 MHz 100,000 kHz 775.77817 MHz -32.08 dBm -19.08 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.90644 MHz -36.17 dBm -23.17 db
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LTE Band 13/ 10MHz
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0003
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0036

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.16 6.14 6.14 PASS
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LTE Band 26 / 15MHz
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Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 839,507 MHz 17.65 dBm ndB down 9.85 MHz M1 1 833,783 MHz 17.34 d8m ndB down 9.91 MHz
TL 1 831,625 MHz -8.71 dBm ndg 26.00 d& T1 1 831,545 MHz -8.73 dém nd@ 26.00 dB
T2 1 841,475 MH2 -8.80 dBm Q factor 85.2 T2 1 841,455 MHZ -9.15 dBm Q factor 84.1
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Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 834,012 MHz 16.29 dam M1 T 834,853 WAz 14.72 dam
T 1 829,7867 MHz 11.43 dBm Occ Bw 13456543457 MHz 1 1 82,7567 MHz 9.77 dam Occ Bw 13456543457 MHz
T2 1 8432433 MHz 11.56 dam T2 1 8437133 MHZ 9.53 darm
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Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 834,762 MHZ 16.78 dsm M1 T 838,608 MHz 18.34 dsm
T 1 8319645 MHz 11.89 dBm Occ Bw 2.070929071 MHz 1 1 8319845 MHz 11.32 dBm Occ Bw £.901008991 MHz
T2 1 841,0355 MHz 11.56 dam T2 1 8409755 MHZ 10.79 dam
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Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 818,053 MHz 17.10 dam M1 T 827,944 WAz 15.14 dsm
T 1 8148167 MHz 11.84 dBm Occ Bw 13.396603397 MHz 1 1 8148167 MHz 9.86 dam Occ Bw 13.396603397 MHz
T2 1 528,7133 MHz 11.31 dam T2 1 528,7133 MHZ 11.59 dam
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